PEDIATRIC APPENDICITIS CLINICAL PRACTICE GUIDELINE

Pediatric Appendicitis Diagnosed by Imaging

PRE-OPERATIVE INTERVENTIONS

- IVF Bolus (20cc/kg)
- Morphine & Tylenol for pain control
- CBC, CRP, UA

Start antibiotics
- Not ill: Mefoxin'
- Septic: Zosyn
- True PCN allergy: Cipro/Flagy!
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- Stop antibiotics

- D/C home when
afebrile & tol po

- Tylenol/Motrin for pain
+/- 5 doses oxycodone

MEDICATION DOSES

Mefoxin 40mg/kg IV Q6° (max 29)

Zosyn 100mg/kg IV Q6° (max 4Q)

Cipro 15mg/kg IV Q12° (max 400mg)

Cipro 15-20mg/kg/dose PO BID (max 750mg/dose)

Flagyl 30mg/kg IV Q24°
(max 1000mg or 1500mg/kg if >80kg)

Flagyl 15-50mg/kg/day PO +TID (max 2250/mg/day)
Morphine 0.05 - 0.2mg/kg (max 2 - 4mg)

Tylenol 15mg/kg Q6° (max 4gm)

Toradol 0.5mg/kg IV Q6&° (max 30mg)

Ofirmev 15mg/kg Q6° (max 4gm)

Motrin 10mg/kg PO Q&°

Oxycodone 0.1 - 0.2mg/kg/dose (max 5 - 10mg)

Augmentin Suspension 90mg/kg/day PO
(141 formulation) <TID (max 3000mg/day)
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COMPLICATED

A

- Antibiotics
- Zosyn
- Cipro/Flagy! for PCN allergy

- Nutrition
- Clears » ADAT

- When tol po
- add probiotic

-> A to oral pain meds
- Pain
- Morphine prn
- Toradol

. Ofirmev/Tylenol
- Oxycodone

- +/- Gabapentin

- Activity
- 1S
- Ambulate TID
- PT Consult

Still clinically ill When: afebrile x24°; eating

@ POD #7 well; pain controlled;
diarrhea resolving
us CBC, CRP
if =POD #7

WBC <12 K/mm3
and
CRP <10 mg/dL

WBC >12 K/mm3
or
CRP >10 mg/dL

D/C home to
complete a total of
7 days of IV + PO
antibiotics.

Cont. Abx; repeat
labs in 24-48°

1. Augmentin
Suspension PO (1411
formulation) 90 mg/
kg/day divided TID
(max 3000 mg/day)

2.True PCN Allergy:
a. Ciprofloxacin PO:
15-20 mg/kg/dose
BID (max 750 mg/

Rice-Townsend S, Barnes IN, Hall M, et al. Variation in practice and resource utilization associated with the diagnosis and dose)
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b. Flagyl PO:15-50
mg/kg/day divided
TID (max dose 2250
mg/day)



